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RELAXATION TEST

» Report NO. : TAK-2024-160034

» Sample Name : PCHAaAA[o]¥ 3494 2.9mm(SWPD3L)]
PC Prestressing strand [heteromorphic 3 line 2.9mm(SWPD3L)]

P Test Method : KS D 7002:2019
P Test Result ;

-Test Item : Relaxation (1 000 h)
-Initial Load : 26.75 (kN)

-Final Load : 26.38 (kN)

-Initial Reading of Temperature : 20(C)
-Final Reading of Temperature : 21(C)

TIME LOAD | RELAXATION | TIME LOAD | RELAXATION
(h) (kN) RATE (%) (h) (kN) RATE (%)
1 26.65 0.37 110 26.51 0.92
2 26.63 0.46 120 26.51 0.92
3 26.63 0.46 130 26.51 0.92
4 26.60 0.55 140 26.51 0.92
5 26.60 0.55 150 26.51 0.92
6 26.60 0.55 160 26.51 0.92
7 26.60 0.55 170 26.48 1.01
8 26.60 0.55 180 26.48 1.01
9 26.60 0.55 190 26.48 1.01
10 26.58 0.64 200 26.48 1.01
20 26.58 0.64 300 26.46 1.10
30 26.56 0.73 400 26.46 1.10
40 26.56 0.73 500 26.43 1.19
50 26.53 0.83 600 26.43 1.19
60 26.53 0.83 700 26.43 1.19
70 26.53 0.83 800 26.41 1.28
80 26.53 0.83 900 26.41 1.28
90 26.51 0.92 1000 26.38 1.37
100 26.51 0.92
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RELAXATION TEST

> Report NO.:  TAK-2024-160034

P Sample Name : PC7FA A1) 8 3941 2.9mm(SWPD3L)]
PC Prestressing strand [heteromorphic 3 line 2.9mm(SWPD3L)]

P Test Method : KS D 7002:2019
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» RELAXATION RATE (Test Time : 1 000 hours):

— Initial Load : Minimun Breaking Strength X 70(%) = 26.75 (kN)
- Final Load 26.38 (kN)

> RELAXATION RATE(%)=-00a! L,f]ﬁgllgg‘j' Load 100 (%) = 1.4(%)
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